
A major problem in 
palm oil mill effluent 
engineering essay

https://assignbuster.com/a-major-problem-in-palm-oil-mill-effluent-engineering-essay/
https://assignbuster.com/a-major-problem-in-palm-oil-mill-effluent-engineering-essay/
https://assignbuster.com/a-major-problem-in-palm-oil-mill-effluent-engineering-essay/
https://assignbuster.com/


A major problem in palm oil mill effluen... – Paper Example Page 2

In Malaysia, for example, 9. 9 million tons of solids wastes consisting of 

empty fruit bunch , fibre and fruit shell and approximately 20 million tons of 

palm oil mill effluent (POME) are generated every year. In response to this, 

there has been increasing efforts to manage the wastes generated from 
[...]
Since the biomass continues to grow or increase in volume during each 

treatment cycle it is necessary to remove excess biomass from the Reactor 

on a regular basis. The biomass volume is always maintained below the 

pump intake and at the proper level by means of automatic sludge waste 

pumps. The excess biomass is pumped to the Trash Tank at the end head 

end of the plant where it is anaerobically (without air) decomposed. Regular 

sludge wasting ensures that enough biomass remains in the Reactor to treat 

the next batch of wastewater, but does not increase to the point where it 

would be pumped out of the reactor during the Decant cycle. 

3. 3 FLOCCULATION TREATMENT 
Raw effluent from facultative pond (last pond) is pump into vertical steel 

clarifier. Flocculation agent and pH correction agent is dose into the pipe line

before entering clarifier to ease coagulation process. 

https://assignbuster.com/a-major-problem-in-palm-oil-mill-effluent-
engineering-essay/



A major problem in palm oil mill effluen... – Paper Example Page 13

PRE – AERATION 
The clarified raw effluent will over flow into the 1st holding tank. Filling is 

estimated for 3 hours. 

While in the holding tank, the raw effluent is subjected to pre – aeration for 2

hours before transfer to the reactor tank. 

Pre-aeration is done through fine air bubbles passes through an array of disc 

type diffuser at tank base. 

SBR PROCESS 
The pre-aeration effluent from holding tank is transferred into the reactor 

tank via transfer pump. 

The SBR process inside the reactor tank will be control through a present 

time for 24 hours operation based on the following activity: 

Filling – 3 hours 

Slow aeration – 4 hours 

Fast aeration – 10 hours 

Settling – 2 hours 

Discharge – 2 hours 

https://assignbuster.com/a-major-problem-in-palm-oil-mill-effluent-
engineering-essay/



A major problem in palm oil mill effluen... – Paper Example Page 14

Filling 
Pre-aerated anaerobic liquid is pump from holding tank. During start up, 

seeding of bacteria is carried out. The quantity from of seeding is depending 

on the MLSS concentration in the reactor. 

Slow aeration 
While filling up of the pre-aerated anaerobic liquid half of the diffuser inside 

the reactor tank will activate, via control valve install at the distribution 

header. 

Fast aeration 
Filling completed and full aeration processes activate. 

Settling 
To allow solids and liquids are separated under true quiescent conditions. 

Discharge 
The treated or clarified supernatant is pump into a final treated effluent tank 

for storage. The excess sludge will settle and remain in the reactor tank. 

Desludging will depend on the MLSS concentration, not to exceed 20-30 % 

by ratio of the pre-aerated anaerobic liquid. This can be done by taking 

sample and allow to settle naturally. 

Standby 
The reactor tank is ready for the next batch. 

The treated water will overflow through a constant level flexible outlet into a 

transfer (clarified) water tank. The clarified water enters an activated carbon 

https://assignbuster.com/a-major-problem-in-palm-oil-mill-effluent-
engineering-essay/



A major problem in palm oil mill effluen... – Paper Example Page 15

filter via booster pump, which act to polish the water before discharge out to 

river. At this stage the BOD level should be â‰¤ 20 ppm. A reject line is 

installed to return treated effluent into anaerobic pond if the BOD level 

exceeds 20 ppm. 

3. 4 NOPOL- diffuser 
The NOPOL system has a suitable diffuser for any wastewater application. 

Reliable construction 
The main component of the system is the NOPOL dual layer polyethylene 

disc. This has a thin fine top for maximum oxygen transfer efficiency. All 

deposits are easily removed by the formic acid. 

The NOPOL disc aeration system is ideal for all biological processes. An 

aeration system covering the entire bottom of the basin gives the desired 

oxygen content throughout. Mixing energy is evenly distributed throughout 

the basin. Uniform mixing prevents any sludge sedimentation. Adjustment 

range-volume of air per diffuser is wide enough for any load variation. The 

disc aeration system does not cool down the activated sludge or produce any

harmful aerosols. 

3. 5 SBR system tank and pipe layout 

4. 0 ANALYSIS 

4. 1 A BASIC DESIGN OF SBR SYSTEM 
Capacity : 1080 m³ / day 

Influent BOD: 200 ppm 

https://assignbuster.com/a-major-problem-in-palm-oil-mill-effluent-
engineering-essay/



A major problem in palm oil mill effluen... – Paper Example Page 16

Discharge BOD: 20 ppm 

Basic design data 
Actual waste water quantity discharged from plant : 1080 m³ / day ( max ) 

Design waste water quantity : 1080 m³ / day or 45 m³ / hour 

BOD : 200 mg / l 

COD (assume) : 300 mg / l 

PH : 7. 2 

Temperature : 26 Ëšc 

Suspended solids (assume) : 300 mg / l 

Oil & grease (assume) : 20 mg / l 

Sequence of operation of SBR reactor tank No. 1 or 2 

Filling and slow aeration time : 8 hours 

Fast aeration time : 12 hours 

Settling time : 2 hours 

Discharge of treated effluent : 2 hours 

https://assignbuster.com/a-major-problem-in-palm-oil-mill-effluent-
engineering-essay/



A major problem in palm oil mill effluen... – Paper Example Page 17

Sizing of tanks 
Based on the above operation sequence and the two trains of SBR tank 

operating alternatively, the sizes of the holding tank and reactor tanks are as

follows: 

Holding tank 

Tank required : 1 unit 

Waste water flow rate : 45 m³ / hour 

The retention time for the holding tank : 6 hours 

Volume of tank required : 270 m³ 

Selected holding tank size is 8700 m Ø Ã- 7. 62 m height 

Capacity : 400 m³ 

Reactor tanks 

Wastewater flow rate : 45 m³ / hour 

No of tanks required : 2 units 

Retention required for reactor vessel : 12 hour 

Volume of waste water in each reactor tank : 540 m³ 

Volume of activated sludge to be retained in reactor tank : 20 % of the waste

water 

https://assignbuster.com/a-major-problem-in-palm-oil-mill-effluent-
engineering-essay/



A major problem in palm oil mill effluen... – Paper Example Page 18

Therefore required volume of reactor tank : 648 m³ 

Selected reactor tank size is 11650 mm Ø Ã- 7. 62 m height 

Capacity : 800 m³ 

Calculation of air required for aeration at reactor tank 
Process utilized : Palm Oil Mill Effluent 

Type of waste : Industrial 

Design flow : 1080 m³ / day 

BOD5 : design 200 mg / l = 216 kg / day 

Temperature of waste : 26 Ëšc 

Dissolved oxygen to be maintained in waste water ( CÎ» ) : 2. 0 mg / l 

Oxygen to BOD5 ratio : 1. 5 (assume) 

Oxygen required per hour : (216 Ã- 1. 5) / 12 = 27 kg / hour 

Oxygenation capacity required per hour = 02 required per hour / correction 

factor 

Correction factor = Î± [(Î²) (CÏƒ) – CÎ»] 1. 024 (Ï„-20)/ CÏƒH20 

CÏƒ H20: oxygen solubility factor 

Î± = 0. 9 

Î² = 0. 95 

https://assignbuster.com/a-major-problem-in-palm-oil-mill-effluent-
engineering-essay/



A major problem in palm oil mill effluen... – Paper Example Page 19

CÏƒ at 26Ëšc at 200 ft elevation = 8. 1 

1. 024 (Ï„-20) at 26Ëšc = 1. 153 

CÎ» = 2 ppm 

Therefore, oxygenation capacity required per hour = 27 / 0. 7289 

= 37. 04 kg / hour 

Density of air at 26Ëšc = 1. 18 kg / m ³ 

Volume of air required taking oxygen content in air is 20% by unit weight = 

(37. 04Ã-5m³/hr)/1. 18 

= 157 m³ / hour 

Efficiency of aeration by using Nopol diffuser at 4m water dept = 18 % at 

4m³ / hr per unit 

Flow rate of air blower required = 157 m³ / hr / 18 % = 872 m³ / hr 

Use air blower = 900 m³ / hr 

No. of diffuser required = 900 / 4 = 225 pcs 

Therefore, 

No. of diffuser installed per reactor = 225 (for 1080 m³/day) operating at 12 

hours 

https://assignbuster.com/a-major-problem-in-palm-oil-mill-effluent-
engineering-essay/



A major problem in palm oil mill effluen... – Paper Example Page 20

Determination of number of diffusers per tank for holding 
tank 
The required aeration for waste water in holding tank is to ensure saturation 

concentration of oxygen dissolved in water. 

Based on temperature of 26Ëšc, the saturation concentration of oxygen in 

water is = 8. 11 mg/l 

With influent flow rate = 45 m³ / hour 

Total oxygen required = 364. 9 g / hour 

Allow 20% extra air to ensure saturation, the actual aeration rate = 438 g / 

hour 

No. of diffusers at 1 m³ / hour per unit at 18 % = 11 nos. 

No. of diffusers installed at holding tank for primary aeration and mixing 

to saturation point = 30 nos. (At 0. 4 pc/m² distribution density) 

Total diffuser used for 2 trains system = 510 nos. 

Selection of two ( 2 ) units of surface aerator 
Model = EEE FA- 1010 

Specifications are enclosed. 

The application of these surface aerations installed at facultative pond is for: 

Proper mixing of the effluent before pumping to the effluent treatment plant 

https://assignbuster.com/a-major-problem-in-palm-oil-mill-effluent-
engineering-essay/



A major problem in palm oil mill effluen... – Paper Example Page 21

To supply some aeration to the facultative pond so as to minimize the inlet 

BOD to the effluent plant and at the same time to improve the bacteria 

activity. 

Selection of one ( 1 ) unit activated carbon filter at treated 
effluent discharge point 
Dimension = 2420 mm Ø Ã- 1828 mm SL 

Surface area = 4. 59 m² 

Flow rate = 60 m³ / hour 

Flow velocity = 13. 0 m / hour 

Volume of activated carbon = 4. 1 m³ 

The activated carbon filter acts as a polishing filter for the final treated 

effluent. 

5. 0 DISCUSSION AND CONCLUSION 
A more responsible biological treatment process through a proven 

automated operation program responding on time every situation and alarm 

in a reactive way so that the plant performance can be maintained 

regardless of the operator attendance and equipment failure. 

Lower investment and recurrent cost, as secondary settling tanks and sludge

return systems are not required. 

Lower space requirements. 

Better settling, as settling conditions in an SBR are 
https://assignbuster.com/a-major-problem-in-palm-oil-mill-effluent-
engineering-essay/



A major problem in palm oil mill effluen... – Paper Example Page 22

Ideal while the sludge population changes towards 

better settle able micro-organisms. 

Improved effluent quality. 

Improved operational reliability. 

Hardly any or no smell problems. 

Better temperature control. 

Lower effluent COD and BOD. The batch nature process and high organic 

concentrations (feast) 

during Fill encourages the growth of organisms with high organic uptake 

rates. The famine period at the end of React encourages the utilization of 

recalcitrant organics. The combined effect of the feast and famine periods is 

the optimal removal of BOD and COD. 

Better settling sludge. The feast-famine conditions that naturally occur in 

each cycle promote the growth of floc-forming organisms and disfavor 

filamentous organisms, thereby eliminating the need for polymers. 

In a number of situations the application of an SBR system will thus result in 

lower investment as well as operational costs. Critical in this respect are the 

load and concentration of the wastewater, the design and the local situation. 

https://assignbuster.com/a-major-problem-in-palm-oil-mill-effluent-
engineering-essay/



A major problem in palm oil mill effluen... – Paper Example Page 23

6. 0 SUGGESTION FOR FURTHER WORK 
At this study, Sequencing Batch Reactor process, raw effluent from 

facultative pond (last pond) is pump into clarifier in system. Thereby, the 

pond still need for this system due to oil recovery in first 2 ponds. In future 

study, the pond system which consumed a large area needs to remove. The 

wastewater from the mills, directly pump to SBR system tanks for further 

treatment. The new method for oil recovery in SBR system will be taken in 

action. The discharge water which in brownish color need to be analyze due 

to remove the color. 

https://assignbuster.com/a-major-problem-in-palm-oil-mill-effluent-
engineering-essay/


	A major problem in palm oil mill effluent engineering essay
	2. 0 LITERATURE REVIEW
	2. 1 Typical Flow Charts
	2. 2 Effluent Treatment Plant
	De-oiling tank/ sludge pit
	Acidification ponds
	Primary anaerobic
	Anaerobic Maturation Pond
	Facultative Ponds
	De-sludging of the ponds
	2. 3 Operation procedures
	Sludge pits / Fluming tank
	Buffering Ponds
	Anaerobic ponds
	Facultative ponds
	Desludging ponds
	3. 0 METHODOLOGY
	3. 2 Sequencing Batch Reactor (SBR) Technology
	Step 1: Fill/React
	Step 2: React only
	Step 3: Settle
	Step 4: Decant
	Step 5: Idle
	Sludge waste
	3. 3 FLOCCULATION TREATMENT
	PRE – AERATION
	SBR PROCESS
	Filling
	Slow aeration
	Fast aeration
	Settling
	Discharge
	Standby
	3. 4 NOPOL- diffuser
	Reliable construction
	3. 5 SBR system tank and pipe layout
	4. 0 ANALYSIS
	4. 1 A BASIC DESIGN OF SBR SYSTEM
	Basic design data
	Sizing of tanks
	Calculation of air required for aeration at reactor tank
	Determination of number of diffusers per tank for holding tank
	Selection of two ( 2 ) units of surface aerator
	Selection of one ( 1 ) unit activated carbon filter at treated effluent discharge point
	5. 0 DISCUSSION AND CONCLUSION
	6. 0 SUGGESTION FOR FURTHER WORK


